THESIS

NUTRIENT MANAGEMENT CONTROL REGULATION AND PREPAREDNESS OF A

NORTHERN COLORADO WASTEWATER TREATMENT PLANT

Submitted by
Keerthivasan Venkatapathi

Department of Civil and Environmental Engineering

In partial fulfillment of the requirements
For the Degree of Master of Science
Colorado State University
Fort Collins, Colorado

Summer 2013

Master’s Committee:
Advisor: Pinar Omur-Ozbek

Kenneth Carlson
Kenneth Reardon



Copyright by Keerthivasan Venkatapathi 2013

All Rights Reserved



ABSTRACT

NUTRIENT MANAGEMENT CONTROL REGULATION AND PREPAREDNESS OF A

NORTHERN COLORADO WASTEWATER TREATMENT PLANT

Excessive nutrients in wastewater treatment plant (WWTP) effluents instigate eutrophication of
[...]
determine which reactant will limit the reaction (WEF, ASCE, EWRI- MANUAL OF PRATICE

NO. 30, 2006).

The molar ratios for oxidation of ammonium (NH,4") to nitrite ( NOy") by Nitrosomonas is
defined by the following stoichiometric equation
NH; +1.50,=N0O; +2H"+H,0
The equation describing the oxidation of nitrite to nitrate (NO3") by Nitrobacter is as follows,
NO; + 0.5 0,=NO3
Nitrification can take place in suspended growth system for example single sludge nitrification
and separate sludge nitrification and in attached growth system for instance trickling filter and

rotating biological contractors.

Denitrification is the process in which nitrite and/or nitrate is biologically reduced to nitrogen
gas in the absence of dissolved oxygen. Presence of little or no oxygen in a biological
environment is termed as anoxic. Organic carbons are metabolized by bacteria consuming
oxygen in nitrite or nitrate. Heterotrophic bacterial species present in a typical biological

treatment process can be used to remove nitrogen.

Broad range of substrates can be used by heterotrophic bacteria for achieving denitrification.
Some of the substrates commonly used as a carbon source for denitrification are: acetic acid,
organics present in wastewater (CBOD), methanol, food processing organic waste materials

(sugars) and ethanol.

13



Stoichiometric equation using methanol as a carbon source for denitrification is as follows,
6 NO3 + 5 CH30OH + H,CO3 = 3 N, + 8 H,O + 6HCO3°

Combined nitrification/ denitrification treatment is used to remove nitrogen along with CBOD
using a series of several reactors and along with a common secondary clarifier. Combined
system helps to reduce the capital cost and operations cost along with increased operational
challenge to balance the environment of several processes (WEF, ASCE, EWRI- MANUAL OF
PRATICE NO. 30, 2006).
Combined process can be classified into following ways,

» Method of aeration

» Flow regime

> Fixed growth versus suspended growth

» Staging of process sequence.
Alternating environments that are sequentially used to nitrify and denitrify is mutual among all
the process. Before denitrification takes place, nitrification has to be completed atleast partially.
Three main parameters that can affect denitrification and total nitrogen removal are:

» Denitrification capacity (biomass and/or detention time)

» Substrate (CBOD)

> Nitrate.
There are several processes that are used for combined removal of nitrification and
denitrification.
Some of them are:

» Wuhrmann Process

» Modified Ludzac-Ettinger Process

14



» Bardenpho Process (Four-Stage)

» Sequencing Batch Reactors

» Cyclically Aerated Activated Sludge

» Oxidation Ditch Processes

» Countercurrent Aeration.
Sometimes hybrid systems are used for better treatment. When several technologies are
combined together to create a new process it is called as hybrid system (WEF, ASCE, EWRI-
MANUAL OF PRATICE NO. 30, 2006). The two common type of Hybrid system in use are:

> Integrated Fixed-Film Activated Sludge (IFAS)

» Membrane bioreactors (MBR).
2.6.2.2. Enhanced Biological Phosphorus Removal (EBPR)
Enhanced Biological Phosphorus Removal depends on microbial population that can store
orthophosphates in excess of their biological growth requirements. These organisms are called as
phosphate accumulating organisms (PAQOs). They thrive on special conditions that put them in an
advantage over others by temporarily restricting other organisms from accessing food. When this
special condition befalls, they accumulate excessive orthophosphate in mixed liquor. Phosphorus
removal can occur by wasting proper mixed liquor. PAOs are heterotrophic organisms that are
present in almost all the secondary wastewater treatment plants that employ activated sludge
process. They rely on oxygen for energy generation and organic carbon source for growth.
Heterotrophs can grow with absence of oxygen and presence of other electron acceptors such as
nitrate (NO3’), unlike autotrophs that need carbon dioxide in soluble form HCOj3™ (bicarbonate
alkalinity) as carbon source for growth and strict need for oxygen. The PAOs can survive in

aerobic and anoxic condition as long as the only requirement is sustained, presence of anaerobic

15



zone ahead of secondary treatment where primary influent is introduced and there is an absence
of electron acceptor (WEF, ASCE, EWRI- MANUAL OF PRATICE NO. 30, 2006).
EBPR systems success depends on the presence of following:
» Availability of organic carbon and phosphorus in the secondary influent in sufficient
amounts
> Anaerobic selector zone is in exact size, preceding all the other zones where electron
acceptors are maintained for their growth
» Cations such as magnesium and potassium are present in sufficient amounts to allow
proper release and uptake of phosphate.
Some of the parameters that are important for operation on EBPR process are:
> Influent composition and chemical oxygen demand to phosphorus ratio
> Solids retention time and hydraulic retention time
» Temperature
> Recycle flows
o Internal Recycle
o Plant Recycles.
Following are the types of Enhanced Biological Phosphorus removal:
» Suspended growth system
o Anaerobic/Oxic and Anaerobic/Anoxic/Oxic Configurations
o Modified Bardenpho configuration
o University of Cape Town, Modified University of Cape Town and Virginia
Initiative Process Configuration

o Johannesburg Configuration

16



o Oxidation Ditches, BioDenipho and VT@ Configurations.
» Hybrid systems

o PhoStrip Configuration

o Biological Chemical Phosphorus And Nitrogen Removal Configuration (BCFS).
2.6.2.3. Combined nutrient removal
Removal of phosphorus and nitrogen can be achieved by biological and chemical methods.
Biological removal method has significant advantages such as lower operating costs, less sludge
production and scarcely or no added chemicals in the sludge. The removal of total nitrogen in a
combined nitrogen and phosphorus removal wastewater treatment plant is completed in a two
zone system through nitrification under aerobic conditions and denitrification, under anoxic
conditions. Due to meddling of nitrates on anaerobic conditions vital for biological phosphorus
removal process, three different zones are required to maintain different environmental
conditions for combined removal of nitrogen and phosphorus (WEF, ASCE, EWRI- MANUAL

OF PRATICE NO. 30, 2006).

The process for removal of phosphorus and nitrogen from wastewater can be easily incorporated
in a activated sludge process. All these removal process has certain stages in common such as:

» An anaerobic zone free of dissolved oxygen and nitrate

» An anoxic zone for denitrification of nitrates

» An aerobic zone where conversion of ammonia to nitrates takes place.
Some of the processes used for combined removal of nutrients are:

» Five stage Bardenpho Process

o Barnard in 1976 proposed Bardenpho process for combined nitrogen and

phosphorus removal. It consist of adding an anaerobic zone ahead of high rate

17



non-nitrifying aeration basin or ahead of modified Ludzack-Ettinger (MLE)
process or ahead of four stage Bardenpho process
» Phoredox (A%0) Process
o This process consist of an anaerobic zone for phosphorus removal ahead of MLE
process
» University of Cape Town and Virginia Initiative Process
o This process has influent wastewater flowing into anaerobic zone and return
sludge flowing to anoxic zone. Nitrified mixed liquor from aerobic zone is
pumped to anoxic zone and denitrified effluent from anoxic recycled to anaerobic
zone
» Modified University of Cape Town Process
o This process has two anoxic zone next to each other with first receiving effluent
from anaerobic zone along with return sludge while the second receives mixed
liquor from aerobic zone
» Johannesburg and Modified Johannesburg Processes
o This process has the following zone in order: anoxic, anaerobic, anoxic and
aerobic with influent flow going to anaerobic zone. This configuration results in
endogenous denitrification
» Westbank Process
o This same as Johannesburg process but with 10 % of influent flow to the first

anoxic zone

18



» The Orange Water and Sewer Authority Process
o In this treatment process anaerobic zone is provided in the sidestream reactor with
phosphorus uptake taking place in aerobic zone
» Cyclical Nitrogen and Phosphorus Removal Systems
o These are sequencing batch reactors that are extremely flexible, relatively
inexpensive and very effective treatment systems for small to medium sized
facilities
2.6.3. Chemical Treatment
2.6.3.1. Addition of metal salts
The chemicals can be added at different places in the treatment process. The points it can be
added are:
» Raw sewage
» Primary Clarifier
> Bioreactor
» Tertiary clarification.
The chemicals can be added to one point or can be added to multiple points (Bruce, 2009). The
point in which it is added can affect the treatment and removal of phosphorus.
The chemical phosphorus removal has two steps:
1) Metal hydroxide floc absorbing soluble phosphate (PO,®)
2) Metal hydroxide/phosphate floc separating from liquid phase by settling in clarifier or
filtration.
Most commonly used metal salts are:

1) Iron: Ferrous (+2) chloride, Ferric (+3) and sulfate (FeCls, FeCl,, Fe2(SO4)s, Fe2SO4

19



2) Aluminum: Alum or Poly Aluminum chloride.
2.7. BioWin
2.7.1. Introduction
BioWin is a software developed by EnviroSim used for modeling and simulation of municipal
wastewater treatment plants which is an accurate, powerful and easy to use Microsoft windows
based simulator. BioWin has been used worldwide to simulate and predict outcome of a process
before employing it in the plant (EnviroSim, 2003).
2.7.2. Applications of BioWin
Leading consultanting agencies use BioWin for modeling their clients’ treatment plant. With use
of BioWin those agencies can model and explain treatment process to clients by presenting them
effluent data in form of tables and graphs generated in the model. There are lots of basic
parameters that can be modified to exactly calibrate the plant that is being modeled. The
developed WWTP model can be simulated for steady state and dynamic conditions. Diurnal
flows and temperature fluctuations can be entered and obtained. Parker et al., used BioWin to
predict biogas production with default COD/VSS ratio, Locke et al., did dynamic simulation of
wet weather model to determine the impact of wet weather operations on total nitrogen removal
during severe storm, Takdacs et al., did analysis of uncalibrated model and BioWin’s kinetics and
stoichiometric parameters were evaluated and compared with same parameters of other models
used, Park et al., used BioWin model simulations and respirometric techniques to evaluate pulp
and paper wastewater treatment plant performance, Ramalingam et al., modeled a two-step
nitrification process in BioWin to determine its reliability to deploy in New York City
Department of Environmental Protection (NYCDEP) facilities, Latimer et al., has provided

comparison of the site specific data to BioWin defaults and illustrated some of the impacts and

20



key issues to BNR/ENR modeling and design, Jones et al., simulated a whole plant model with
mainstream and sidestream reactions to determine different operation modes and control
strategies, Holland et al., used BioWin model to determine TN removal in modified Ludzck-
Ettinger membrane bioreactor, Lei et al., modeled City of Avondale wastewater treatment plant
and determined best treatment process for 15 MGD influent flow (Parker et al., 2007; Locke et
al., 2006; Také&cs et al., 2007; Park et al., 2007; Ramalingam et al., 2007; Latimer et al., 2007;
Jones et al., 2007; Holland et al., 2006; Lei et al., 2006; Sierra et al., 2006; Johannessen et al.,
2006; Corominas et al., 2010; Wang et al., 2012). Figure 2.1 shows a model of WWTP in

BioWin. The wastewater treatment plant has step feed activated sludge process.

:

Effluent

T 0

Anoxic 3 Aerator 3 Anoxic 5 Aerator 5
®

Influent Anoxic 1 Aerator 1
£ M — S ~HEn-
] ﬁ Bl U

==
Anoxic 2 Aerator 2 Anoxic 4 Aerator 4 AnoKi6 hertor & T
=
g T
2222 FET
Lt

T
T < €
Prianfary Sludge

AS

Figure 2.1. Wastewater treatment plant model in BioWin

2.7.3. Other studies utilizing BioWin Simulation

BioWin has been used by many researchers for accurately modeling the treatment plant. Some of

the research papers are as follows

1) Pilot studies were conducted to determine COD characteristics, kinetics of nitrogen removal
and VFA production from primary sludge. BioWin model of 4 different treatment processes
was simulated. They are Modified Johannesburg process, 3 stage west bank process with
chemical addition, modified Ludzack-Ettinger (MLE) process and 5 stage biological nitrogen

and phosphorus removal process. Treatment process with RAS pre-denitrification zone

21



2)

3)

4)

5)

followed by anaerobic, anoxic and aerobic zones were selected as optimal processes for
removal of TN for their influent wastewater characteristics which reduced the effluent total
nitrogen to less than 10 mg N/L (Oleszkiewicz et al., 2004)

A calibration protocol was developed with the help of sensitivity analysis for most important
parameters of the biofilm model simulated in BioWin and its predictability was verified. 5
stage calibration procedure increased the applicability of BioWin and most of the parameters
was predicted with average percentage error of 0-20%.(Eldyasti et al., 2012)

Sensitivity analysis was performed during calibration of the model and 17 steady state or 19
dynamic conditions kinetic and stoichiometric parameters were identified as sensitive.
Growth and decay of ordinary heterotrophic organisms and phosphorus accumulating
organisms were reported as the most associated parameters. Mean square sensitivity measure
calculations, established 10 most sensitive parameters that are in agreement under both
steady state and dynamic calibration (Liwarska-Bizukojc et al., 2011).

BioWin model of typical full scale denitrification process configuration was simulated with
different external carbon sources to determine the impact on the nitrogen removal efficiency.
With equivalent COD dosage, MicroC has an edge over methanol with better performance
under lowered temperature without significant increase in sludge production ( Cherchi et al.,
2009) .

Modeling approaches such as calibration and validation approaches, sensitivity analysis, the
application of results to full-scale studies, designs and operations were compared for
commonly used models like ASM3 (using the GPS-X simulator), GPS-X, BioWin and a
variation of the Dold model methanol degradation capabilities (NGmeth within GPS-X)

(Phillips et al., 2009).

22



CHAPTER 3. PROBLEM STATEMENT/AIM OF RESEARCH

WWTP effluents are controlled and monitored by CDPHE. With increased concern about excess
nutrients in surface waters, Nutrient Management Control Regulation known as Regulation 85
was adopted on June 11", 2012 to set numerical limits for effluent concentration of nutrients
from WWTP. As nutrients were not regulated with numerical limits, a number of Colorado
WWTPs have to upgrade their treatment units to meet them. Existing WWTPs should comply
with the effluent limits by next permit cycle.

3.1. City of Loveland Wastewater Treatment Plant

City of Loveland is a small town located 46 miles north of Denver, Capital of Colorado, with a
population of roughly 67,000. WWTP plant is operational since 1962 and upgraded to activated
sludge process in 1977. With 17 lift stations, 334 miles of sewer lines and 8291 manholes,
WWTP serves about 29 square miles of geographical area. It has hydraulic loading capacity of
10 million gallons per day (MGD) and organic loading capacity of 20,236 Ibs/day. The 2010
influent annual and maximum monthly flows were 6.51 MGD and 7.76 MGD. The 2010 influent
annual and maximum organic loadings were 15,161 Ibs/day BODs and 16,315 Ibs/day BODs.The
plant has a yearly average flow of 6.9 MGD and utilizes activated sludge step feed process.
Figure 2.1 shows BioWin model of existing WWTP step feed activated sludge process. Figure
3.1 represents a simple flow chart of City of Loveland wastewater treatment plant. Table 3.1
shows the yearly average influent and effluent concentrations of wastewater that flows to the

City of Loveland WWTP.

23



Influent Auger Grit Primary Aeration Secondary
wastewater Chamber Chamber Clarifier Basin Clarifier
RAS
v
- Ultraviolet
Truck Anaerobic WAS light
Disposal Digester Thickener Disinfection

Effluent to Big
Thompson River

Figure 3.1: City of Loveland WWTP flow chart

Table 3.1: Influent Concentration

Parameters Influent Concentration Effluent Concentration
yearly Average yearly Average
Flow, MGD 5.93
Temp, 'C 16.07 16.49
BOD, mg/L 312.49 7.61
TSS mg/L 273.81 7.56
NH; mg/L 23.53 0.439
TKN, mg/L 35.63 2.47
pH 7.49 6.99

24




3.2. Goal of the research

Goal of this research was to identify treatment processes that would work best for the existing
Loveland WWTP for retrofitting to meet the new effluent limits. For this purpose BioWin
software was utilized to simulate the Loveland WWTP for the influent conditions, such as BODs
and temperature for summer and winter, while evaluating the new reactor volumes for varied
operational parameters such as internal recycle and return activated sludge flowrates. The most
efficient and cost effective settings were identified based on the target nutrient concentrations

and related capital, operational and maintenance costs.

Objectives of this research were as follows:

1) Simulate the A20 process with 5 aerobic to anaerobic volume ratios for each of the 5 aerobic
to anoxic volume ratios totaling to 25 volume ratio cases along with 3 internal recycles
varying from 100% to 300% of influent flow.

2) Model and simulate 5 stage Bardenpho process with three reactor volume cases
corresponding to lower design hydraulic retention time (HRT), higher design HRT and
hybrid HRT with combination of reaeration and aerobic basins from higher design HRT and
anaerobic, anoxic and secondary anoxic basins from lower design HRT. Investigate

necessary methanol addition as carbon source before the secondary anoxic basin.

25



CHAPTER 4: SIMULATION OF A NORTHERN COLORADO WASTEWATER
TREATMENT PLANT TO EVALUATE PROCESS UPDATES TO MEET THE NEW
NUTRIENT DISCHARGE REGULATIONS

Summary

Excessive nutrients in wastewater treatment plant (WWTP) effluents instigate eutrophication of
receiving water bodies. Colorado Department of Public Health and Environment (CDPHE)
adopted nutrient management control regulation also known as regulation 85 to moderate the
nutrients released by point sources such as WWTP effluent. City of Loveland WWTP was
reviewed to determine appropriate treatment process configuration to meet the new limits.
BioWin, a windows based modeling software, was used to model City of Loveland WWTP.
Modeling was performed for the existing activated sludge step feed process configuration and
also for proposed anaerobic, anoxic and oxic reactors (A20) process for design influent flow of
10 MGD and a future flowrate of 12 MGD and 5-stage Bardenpho process. Existing
configuration was modeled to establish the accuracy of BioWin. 5 stage Bardenpho process
modeling indicates that higher design bioreactor HRT of 2 days for anaerobic, 4 days for anoxic,
6 days for aerobic, 4 days for secondary anoxic and 1 day for reaeration has better treatment
removal efficiency for nutrients with methanol dosage of 250 gal/d and 12 MGD internal
recycle. Modeling result indicates that aerobic reactor to anaerobic reactor volume ratio from 3
to 4 and aerobic reactor to anoxic reactor volume ratio of 2.2 along with internal recycle of 1Q
has the ideal nutrient removal efficiency for design flow of 10 MGD. While modeling for 12
MGD influent flow, volume of reactors was increased by 20% to compensate for 20% increase in
the flow. Previously mentioned reactor volume ratios were also viable for 12 MGD influent flow
along with volume ratios of 3 and 4 for aerobic to anaerobic reactors and volume ratios of 1.8

and 2 for aerobic to anoxic reactors.

26



4.1. Introduction

Nutrients, i.e. nitrogen and phosphorus, in surface waters are essential for the support of
productivity and food chain. However, higher levels of nutrients cause eutrophication of the
water bodies and result in algal blooms during warm summer and fall seasons (Haggard et al.,
2001; Marti et al., 2004; Smith et al., 2002; Correll, 1999; Carey and Migliaccio, 2009). Algae
store and release metabolites during the blooms and when they die and decompose. These
metabolites include taste-and-odor compounds (McDonald et al., 2009; Khiari and Watson 2007;
Proulx et al., 2007; Ahn et al., 2007; Omur-Ozbek and Dietrich, 2005; Wnorowski, 1992),
toxins, and other organics which may cause disinfection by-product formation (Bouwer and
Crowe, 1988). Such metabolites are a major concern for the drinking water treatment plants that
utilize the surface waters as their source, as they require advanced techniques for removal
(Burkholder et al., 1992; Carpenter et al., 1998; Smith 1998; YS et al., 2004; Smith et al., 2002:
Lanciotti et al., 2003). Also decomposition of algae cause a significant drop in dissolved oxygen

levels, adversely affecting the surface water quality and the aquatic habitat.

The nutrients are mainly introduced to the surface waters through wastewater treatment plant
(WWTP) effluents (Andersen et al., 2004; Hager and Schemel, 1992; Gibson and Meyer, 2007)
and agricultural and urban runoff (Ahearn et al., 2005; Popova et al., 2006; Migliaccio et al.,
2007). Even though best management practices are promoted to minimize the nutrients in runoffs
(Bell and Marchant, 1998; Lynch et al., 1985), more efficient way to control nutrients is to
regulate the WWTPs. Nutrients in wastewater can be removed by physical, chemical and
biological methods. Biological nutrient removal is one of the most common and cost effective
method utilized by the WWTPs. Some of the commonly employed biological treatment systems

are step-feed process, 5 stage Bardenpho process, anaerobic, aerobic, oxic (A20) process and

27



anoxic, oxic (AO) process. All of these processes have secondary clarifier activated sludge
underflow recycled to beginning of the process (Qasim, 2002; Strom, 2006; Reardon, 2006;
Davis, 2011; WEF, ASCE, EWRI- MANUAL OF PRATICE NO. 30, 2006; Johnson, 2009).

In order to protect the surface waters U.S. EPA constantly assesses the impacts of nutrients and
establishes new regulations for the current conditions of the water bodies and the treatment
technologies. These regulations are enforced at the state level and in Colorado, Colorado
Department of Public Health and Environment (CDPHE) is the regulatory agency. CDPHE has
recently updated the existing Basic Standards and Methodologies for Surface Waters, Regulation
31 and proposed the new Nutrient Management Control Regulation, Regulation 85. Regulation
85 was adopted on June 11, 2012 and became effective on September 30, 2012. This regulation
has two tiers: one for the existing WWTPs and another for the new WWTPs. The regulation
limits for total phosphorus (TP) are 1 mg/L and 0.7 mg/L, and for total inorganic nitrogen (TIN)
are 15 mg/L and 7 mg/L for existing and new WWTPS, respectively. Existing WWTPs have to
meet the new limits while filing for the renewal of their discharge permits. The objective of this
study was to model a local WWTP using the BioWin software to evaluate treatment unit updates
for minimum capital and operational costs, to meet the new nutrient discharge regulations and set
an example for the other Coloradoan WWTPs.

4.2. Methods

City of Loveland WWTP was modeled and simulated using BioWin, proprietary software
developed by EnviroSim Associates Ltd. The City of Loveland is located 50 miles north of
Denver, capital of Colorado. It has a population of about 65,000. City of Loveland WWTP
employs an activated sludge step feed process with an average daily flow of 6 MGD and a design

capacity of 10 MGD. City of Loveland WWTP is a conventional WWTP with two identical

28



treatment trains for the step feed activated sludge (AS) process (containing three basins each).
For the AS process, primary effluent is divided among the three anoxic/aerobic basins in a
predetermined ratio, with return activated sludge (RAS) (collected from the secondary clarifier)
fed into the first basin only. The collected effluent from the AS trains are sent to the secondary
clarifiers. Figure 4.1 shows the simplified flowchart of City of Loveland WWTP. Figure 4.2

shows the step feed process configuration of City of Loveland WWTP.

Influent Auger Grit Primary Aeration Secondary
wastewater Chamber Chamber Clarifier Basin Clarifier
RAS
v
- Ultraviolet
Truck Anaerobic WAS light
Disposal Digester Thickener Disinfection
Effluent to Big
Thompson River

Figure 4.1: BioWin model of existing WWTP step feed activated sludge process
At present the Loveland WWTP is capable of reducing the annual TIN to 17 mg/L (with 40%
removal) and the annual TP to 3.2 mg/L (with 41% removal).
BioWin simulations were performed using steady state simulation conditions. In steady state
simulation, solutions are provided based on flow-weighted average influent loading to the system
and not the conditions for real time (Olsson and Newell, 1999; EnviroSim, 2011; Eldyasti et al .,

2011; Phillips et al., 2009).

29



50 % RAS 20 % PE 20 % PE

Vi

// To
Oﬁ' secondary
10 % PE clarifier
50 % RAS —>
~
7z
~
~ 7
10 % PE /[\ ’[\
[v) [v)
20 % PE 20 % PE > Ras
: Anoxic
S Primary
Effluent Aerobi
erobic
—> MLSS

Figure 4.2: Step feed process configuration for City of Loveland WWTP

For this study, the simulations were started with the existing WWTP configuration to confirm the
accuracy of the effluent concentrations reported by the software. The parameters such as the
secondary clarifier settling efficiency was increased to increase the volatile suspended solids
concentration in the sludge from 65% to 75% of total suspended solids and sludge wasting rate
was also adjust to match the effluent data. Figure 4.3 shows the snapshot of the existing

configuration modeled in BioWin and Table 4.1 provides the comparison between the actual and

model effluent concentrations.

Effluent

1Y

Anoxic 3 Aerator 3 Anoxic 5 Aerator 5
£}

Influent

=

Anoxic 1 Aerator 1
=

s —

PRy

Aerator 6

Anogxic 2 Aerator 2 Anogxic 4 Aerator 4 Anoxic &
= =

2z ez

Priamary Sludge

Figure 4.3: BioWin model of existing step feed activated sludge process

30



Table 4.1: Effluent concentrations from plant (yearly average) and BioWin model

Actual effluent concentrations BioWin model effluent
Parameters :
mg/L concentrations mg/L

BODs 5.30 471

Total Suspended Solids 6.19 10.43
NH; 0.26 1.31

Total Kjehldahl Nitrogen 2.01 3.83
Total Phosphorus 3.91 3.85

The model effluent concentrations for nutrients which were the important parameters for this
research were acceptable as they were mostly over estimated by the BioWin model. Further
modeling was performed for updated configuration that employed anaerobic, anoxic and oxic
reactors (A20) process for design influent flows of 10 and 12 MGD and 5-stage Bardenpho
process. These processes consist of anaerobic zone for phosphorus removal followed by anoxic
zone for denitrification and aerobic zone. RAS flows were returned back to the anaerobic zone
with an internal recycle of MLSS to the upstream of the anoxic zone from downstream of the
aerobic zone (WEF, ASCE, EWRI- MANUAL OF PRATICE NO. 30, 2006).
4.2.1. Anaerobic, Anoxic and Oxic (A20) process modeling
A20 process was modeled with two treatment trains as in the existing step feed configuration.
This was done so that the existing treatment train can be retrofitted for A20 process with a minor
addition of a new anaerobic basin.
For simulation of A20 process the following were considered and modeled in combinations as
indicated in Table 4.2:

1) Design influent wastewater flowrate of 10 MGD and projected future wastewater

flowrate of 12 MGD
2) Effect of seasonal changes on efficiency were considered hence simulations were

performed for summer (18.5°C) and winter (13.5°C) conditions

31



3) Return activated sludge flowrate for A20 process was varied from 91.9% to 98.4% of
influent flowrate

4) Internal recycle (IR) flowrate of MIXED LIQUOR SUSPENDED SOLIDS (MLSS) from
post aerobic zone to upstream of anoxic zone was varied from 1Q to 3Q, where Q is the
influent flow. IR is varied to determine appropriate nitrate loading to pre-denitrification
zone for removal of nitrate by reducing to nitrogen gas

5) Reactor volumes based on a predetermined ratio of aerobic to anoxic reactor volumes and

aerobic to anaerobic reactor volumes (as given in Table 4.2)

Figure 4.4 shows the BioWin model of the A20 process. As discussed above the reactor volumes
were varied according to the ratios presented in Table 4.2. To systematically observe the effects
of reactor volumes, 25 volume combinations were simulated. For each volume cases the RAS
flowrates were simulated and were varied for summer and winter temperatures to obtain a
reasonable solids retention time and these simulations were performed for all three internal
recycle flowrates. RAS flowrates are higher for winter compared with summer to cope up with

decreased biological activity during winter.

. Effluen
< — q
_ ‘ T N
Influlent Anearobicl | Anoxic 1 Aerator 1 Aerator 3 T
B > »LJL‘—H - 1 L I { } { } e
Anaerobic 2 . Aerator 4
= Anoxic 2 Aerator 2 =
L ' Irry [ -

[ ==

Priamary Sludge ’th‘S

Figure 4.4: BioWin model of anaerobic, anoxic, oxic (A20) process

32



The above approach can be explained as follows:
1) Determine the internal recycle flow rate. For example 1Q
2) Decide the reactor volume ratio case to be simulated. For example Case Al
3) Run the simulation for 4 RAS flowrates for summer and three RAS flowrates for winter
4) Follow the same procedure for remaining internal recycle and volume ratios
5) Compare the effluent total phosphorus and total inorganic nitrogen concentrations of all
the volume cases for particular internal recycle to determine the best reactor volumes and
RAS flowrate.
This approach can be easily understood by following dashed red line in table 4.2. Hence a total
of 220 simulations were run for summer and 135 simulations for winter for 10 MGD influent

flow.

33



Table 4.2: Volume matrix with reactor volumes and their ratios along with Internal Recycle and RAS flow rates in MGD

IR (Q)
1Q
2Q
3Q

Q= Influent flow

Total Volume Per train

Anaerobic Anoxic  Aerobic /2

Aerobic:Anaerobic  Milgal Milgal Milgal Aerobic:Anoxic

Case Al 3 0:304~ | 0.507 | 0:912 18
Case A2 3.25 0.280 | 0.507 | 0.912

Case A3 35 0.260 | 0.507 | 0.912

Case A4 3.75 0.240 | 0.507 | 0.912

Case A5 4 0.220 | 0.507 | 0.912

Case B1 3 0.310 | 0.490 | 0.930 1.9
Case B2 3.25 0.286 0.490 | 0.930

Case B3 35 0.265 0.490 | 0.930

Case B4 3.75 0.248 0.490 | 0.930

Case B5 4 0.232 0.490 | 0.930

Case C1 3 0.315 0.473 | 0.946 2
Case C2 3.25 0.291 0473 | 0.946

Case C3 35 0.270 | 0.473 | 0.946

Case C4 3.75 0.252 0473 | 0.946

Case C5 4 0.236 0.473 | 0.946

Case D1 3 0.320 | 0.458 | 0.960 2.1
Case D2 3.25 0.295 0.458 | 0.960

Case D3 35 0.274 | 0.458 | 0.960

Case D4 3.75 0.256 0.458 | 0.960

Case D5 4 0.240 | 0.458 | 0.960

Case E1 3 0.325 0.440 | 0.976 2.2
Case E2 3.25 0.300 | 0.440 | 0.976

Case E3 35 0.278 0.440 | 0.976

Case E4 3.75 0.260 | 0.440 | 0.976

Case E5 4 0.244 | 0.440 | 0.976

34

l________________l

RAS (MGD)
Summer | Winter
RAS 1 9.47 9.84
RAS 2 9.42 9.76
RAS 3 9.29 9.68
RAS 4 9.19




A similar matrix (Tables 4.3 and 4.4) was used for 12MGD influent flowrate with increased
reactor volumes. VVolumes of each reactor were increased by 10%, 15% and 20% from the initial
reactor volumes from Table 4.2 keeping volume ratios the same. Fourth change in reactor
volume was to increase the aerobic reactor volume by 20% while increasing the other reactor